1000 and 2000 Series Hopper Components

1000_and_2000_Series_Hopper_Components

 

Low Profile 1000 and 2000 Series Hopper Parts List 

Reference

Regional Truck Part Number

Description

 

1

68777

Hopper Assembly – 1000 Series with
Throat Liner 

 

1

68577

Hopper Assembly – 2000 Series with
Throat Liner 

 

2

P2003

Throat Liner 

 

3

P3021

Hopper Lid (Black only-no hardware) 

 

3

P3031

Lid with Latch Kit (includes P3021
And P3045)

 

4

P3045

Lid Latch Kit (includes straps, hooks
and all mounting hardware) 

 

5

68776

Main Frame 

 

6

68584

Label – Warning/Caution 

 

7

68781

Label Identification – 1000 

 

7

67844

Label Identification – 2000 

 

8

P3028

H-Frame Assembly 

 

9

P2022

Deflector Plate 

 

10

68738

Lower Fixture Clamp

 

11

P2023

Spinner Guard 

 

12

P2020

Bearing Mount Plate 

 

13

66456

3/8-16 x 1-1/4 Hex Cap Screw G5 

 

14

90315

3/8 Flat Washer 

 

15

90097

3/8-16 x 3/4 Hex Cap Screw G5 

 

16

90039

3/8-16 x 1 Hex Cap Screw G5 

 

17

91333

3/8-16 Hex Locknut GB 

 

18

68737

Reflective Strip Red/White
(2000 unit only) 

 

19

65361

Stoplight Assembly (2000 unit only)

 

20

90693

#6-32 x 3/4 Machine Screw

 

21

91398

#6-32 Hex Locknut 

 

22

94534

Strap Kit (includes all hardware) 

 

Please enter one or more product SKUs/ISBNs below. When the item number and quantity is entered the name of the product will be displayed to the right along with other information regarding the product. Once you have ocmpleted your order, press the add button and begin checking out.

SKU # / ISBN

Qty

Product Summary

Enter More Items